



Lazer Star Lights • 2734 Danley Court, Paso Robles, CA • 805.226.8200 • lazerstarlights.com

Part # 592752 YXZ Shock Tower Mounting Bracket

GENERAL NOTES:

* These instructions are also available on our website: lazerstarlights.com. Please check our website before you begin installation for any updated instructions as well as additional photos for your reference.

PARTS LIST:

- * (1) Fabricated Bracket (PN: 592752)
- * (2) M8 x 16mm Bolt
- * (2) M8 Large OD Washer
- * (2) M8 Lock Nut

PARTS / TOOLS NEEDED TO COMPLETE INSTALLATION:

- * Basic hand tools:
 - * 13mm Wrench

APPROXIMATE INSTALL TIME: 15-20 min

BRACKET INSTALLATION:

1. Remove the plastic body panel that covers the shock tower to expose the front surface like shown below.



- Utilizing the smaller pre-existing holes on the front surface of the shock tower, insert the given M8 x 16mm bolts with the large OD washers from inside of shock tower to front. Secure bolts in place with M8 lock nut.
 - ✳ Because the hole is larger than the bolt, be sure to center the bracket from top to bottom and left to right before fastening bolts.



- Re-install the plastic body panel.

LIGHTBAR INSTALLATION:

***Note:** These directions apply to both Lazer Star Lights product lines – LX LED and Dominator LED (formerly known as PreRunner LED). Dominator LED installation will vary slightly. Representative images shown are with the LX LED line.

- Remove “U” brackets from the bottom mount of your light bar.



2. Install both bottom mounts (without the “U” brackets) into the sliding track of your light bar as shown. The distance from the outside mounting surface, to outside mounting surface, should be approximately 9”.



3. Use the hardware from the “U” brackets to mount your light onto the Shock Tower Bracket.



4. Store unused “U” brackets for possible future use.

Lazer Star Lights
2734 Danley Court, Paso Robles CA 93446 • 805.226.8200
lazerstarlights.com

Use and Care Tips:

- * Keep away from hot or moving parts
- * Regularly check for loose hardware.
- * Keep any unused parts for possible future use.

Installation is Complete.

